E-1 A&k Cylinder Head Cover
13
15 4
%
g 9
@é) 8A 9
10@@
5633
®
i) FHATR BEAHLIR Description &
Ref. No. Part No. Quantity
1 D01A036 Sk Cover, Cylinder Head 1
2 DO0A035 SES A & Cylinder Head Cover, RH 1
3 D00A033 s Y Cylinder Head Cover, LH 1
4 DO0A032 S5 Cover, Valve 2
5 DO0OB009 AT Sk 55 5 A Gashet, Cylinder Head Cover 1
6 DO0B007 AL SL A G 5 Gashet, Cylinder Head Cover, RH 1
7 DO0B006 AT Sk A 75 R Gashet, Cylinder Head Cover, LH 1
8 923060000 i JE W REM6 Cap Nut M6 4
9 DOOLO17 B 6 Steel Washer 6 3
10 [DOOLO12 i 25 P56 Copper Washer 6 1
11 |DO0L020 R E 6 aluminium Washer 6 1
12 [D00C058 AU EG0RYE[30. 8X3. 2 O-ring 30.8X3.2 2
13 196006110 PEFEME6 X 110 Bolt M6X110 1
14 [96006020 BEFEM6 X 20 Bolt M6 X 20 2
15  |DO0D021 KACFEATTC Spark Plug A7TC 1

_1_




E-2 A&k Cylinder Head
F5 FH M TR Description &
Ref. No. Part No. Quantity

1 E00A000 SEESLHE Cylinder Head Sub—Assy 1
2 DO0AOOL #HEITSE Guide, Intake Valve 1
3 D0O0A002 HEI15% Guide, Exhaust Valve 1
4 E00B008 AR S 2 3 Gasket, Cylinder Head 1
5 F01-2-5 B IS IR S Gasket, Chain Bousing 1
6 L00JQ16 HRE Inlet Pipe 1
7 DO0B014 BAE R Gasket, Inlet Pipe 1
8 DOOM009 XL BZFEM6 X 32 Stud M6X 32 2
9 DOOMO15BCR R IZARM6 X 23 Bolt M6X23 1
10 [D00L0O40 B EDPEX9 Sleeve ®8X9 1
11 [D00C059 07 %% 1 B 25. 4 X 2. 4 0-Ring 27X2.0 1
12 [D001C039 HEAE AR Insulating Mat, Inlet Pipe 1
13 |D00C047 SEORIE9X1.6 0-Ring 9X 1.6 2
14 |D00CO31 HETLPE9X11.7X 1.5 Rectangular Ring 9X11.7X 1.5 1
15 |578306028BCR BE MG X 28 Bolt M6X28 2
16 |578306022BCR BE M6 X 22 Bolt M6X22 2

_2_




E-3 eI S Camshaft & Valves

E@_ 12
%?’ 13 *

\BE ¥

6
% i
1
2
N ’
)

F5 FHF S FHMHLIR Description HE
Ref. No. Part No. Quantity
1 D00C043 EE DS 0il seal, Valve Stem 2
2 AOOF020 Pl 2 Camshaft Assy 1
4 DOOF000 SRS Rocker Arm, Valve 2
5 DOOF015 el Shaft, Rocker Arm 2
6 DOOF045 HA] Intake Valve 1
7 DOOF039 A5 Exhaust Valve 1
8 DOOHO003 KA Outer Spring, Valve 2
9 DOOH004 ST HEEE Inner Spring, Valve 2
10 |DOOF034 ST A R R Spring Retainer, Upper 2
11 DOOF031 ST AR R P Spring Retainer, Outer 2
12 |[DOOF033 TR Spring Cone. Valve 4
13 AOOF001 A1) 18] B R R AT Adjusting Screw, Valve Gap 2
14 |AOOF002 A ] B R R Lock Nut 2
15 |DOOF000 S Rocker Arm Assy 2

_3_




E-4  1EW8ES 7KkES¢  Timing Chain & Tensioner
F5 FH M TR Description &
Ref. No. Part No. Quantity

1 AOOF011 1ER B EEFS (28T) Timing Driver Sprocket (28T) 1
2 DOOF012 1E i 4% 2% (84T) Timing Chain (84T) 1
3 DOOF043 B %k B A A Tensioning Arm 1
4 D00CO20 Rk IR FC A Tensioning Roller 1
5 DOOF044 B2k S Screw 1
6 DOOHO06 2k ok B AT Spring 1
7 DOOF042 B2 Tk AT A Tensioning Bar 1
8 D00C022 BT ATk Cap 1
9 D00C023 B2 TR Ee LA Guiding Wheel 1
10 |[DOOF048 IR EC B Pin, Guiding Wheel 1
11 DOOE028 IR Drive Sprocket,0il pump 1
12 |DOOE027 ML yH 22 B 5 il Sprocket Shaft, 0il pump 1
13 DOOE025 IR 14 Sealing Plug M14X1.5 1
14 |578305012 75 FAIEAEM5 X 12 Bolt M5X 12 3
15 DO0L021 R 14 Aluminium Washer 14 1
16 |DOOLO19 A E 8 AluminiumWasher 8 1

_4_




E-5 A&k Cylinder
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity

1 F00A038 S ETAR Cylinder Block 1
2 E00B010 AR AR 2 Gasket, Cylinder Block 1
3 DOOMO15 R IZARM6 X 23 Bolt M6X23 1
4 P Washer 1
5 97008014 ENTAES X 14 Dowel pin 8X 14 2
6 D001L032 I BB 14. 5X18.5X 2. 4 Rectangular Ring 14.5X18.5X2.4 1
7 DO0OL033 SR B 11. 5X 15. 7X 2. 4 Rectangular Ring 11.5X15.7X2.4 1
8 97008012 EAES X 12 Dowel pin 8X12 2




E-6 A3 Right Crankcase Cover
17-a,
17 3
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity
1 D02A034 Al A 5 Right Crankcase Cover 1
2 DOOB002 A5 AR 25 25 e 3 Gasket. Crankcase Cover, RH 1
3 DO1A039 RS Clutch Cover 1
4 |DOOL039 R 2RI Cord Clip 1
5 D00C038 GIRGTN Dipstick 1
6 BhEBYHAE Operating Shaft, Clutch 1
7 A A BT R Spring 1
8 B SRR AT E A Set Pin 1
9 HAARIIR Control Plate 1
10 25 A EAR Press Plate 1
11 B e AT EAT Screw 1
12 |A00C012 HEATIME 12X 21 X4 0il Seal 12X21X4 1
13 DO0CO16 V313, 8X24.5 0il Seal 13.8X24.5 1
14 i 0-Ring 1
15 DO0CO60 018X 3 0—Ring 18X 3 1
16 BZATM6 X 16 ScrewM6X 16 1

_6_




E-6 A R o5 Right Crankcase Cover
L,
lt' 1= n %\
13 .
NI
20
i
@N 4 16 ]
21
' 14 \
S AR
¥l
F5 FH M TR Description &
Ref. No. Part No. Quantity
17 |578305012 BEET5 X 12 Screw 5X 12 2
18 6170080000 75 Fi W8 RESmm Hex Nut 8MM 1
19 (97008012 ENLIAES X 12 Dowel Pin 8X12 2
20 (96006040 PEFE6 X 40 Bolt 6X40 5
21 (96006080 I2F26 X 80 Bolt 6X80 2
22 196006065 PEF26 X 65 Bolt 6X65 1




E-7T  BE% Clutch
16
é 5
&14
2
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity
1 E05-7-1 AR E Cluth Hood 1
2 D02G029 A Ui End Cover 1
3 D02B011 5B A i i 2 e Gasket 1
4 EshiNiesE Sleeve 1
5 E00J019 Ak EE Bushing 1
6 MEN B A Driven Plate Set 2
7 Ea A (—) Drive Plate (No. 1) 1
8 Fah () Drive Plate (No.2) 1
9 E05-7-9 [ ae Ik Drive Disk 1
10 |E05-7-10 A AR Spring 4
11 |E05-7-11 2 A el SR Damping Spring 4
12 |A00G043 BEBRIETAE Push Rod Set 1
13 S PR Collar 1
14 A A Washer 1
15 AOOK016 BN iR Primary Driven Gear 1
16 |AOOKO15 I BRI i Primary Driven Gear Set 1

_8_




E-7T  BE% Clutch
16
@ 5
ém
2
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity
17 |AOOE024 ot e Vi 0il Tube 1
18 |AOOH001 T PR Spring 1
19 M EE Sleeve 1
20 [A00GO55 B AR i B Lock Nut M14X1 1
21  [A00G022 Aty IR Lock Washer 14 1
22 |A00G052 Bh A Washer 14 1
23 [AOOKO17 BN A 1 P Snap Ring 1
24 (81905010 JEET M5X 10 Screw M5X 10 4
25 (2766000 A& 6000 Bearing 6000 1
26 |A00GO60 BHEBSEMRAS Clutch Body 1




E-8  AEHiHFEE Wil Left Crankcase Cover & Magnetic Motor
12~-0
5
1
% 15
16
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity
1 A01A070 i Crankcase Cover, LH 1
2 DO0OD050 AR INSY Magneto Assy 1
3 A00D060 WAL FAHE Rotor, Magneto 1
4 A017D070 WLHENLE THE Stator, Magneto 1
5 TR LE Wire Seal Block 1
6 D001D040 ESU =P 1 Indicator, Neutral 1
7 DO0L034 TRIFE R A AR Press Plate 1
8 617710000 G H AL [ MR REM10 X 1. 25 Lock Nut 1
9 D00C028 il b 22 v B 18, 9 X 30X 5 Seal 0il 18.9X30X5 1
10 0XYPE107 X 2 O-ring 107 X2 1
11 R R 20T BT X 1. 7 O-ring 7X1.7 1
12 O PFE6. 5% 1.9 0-ring 6.5X1.9 2
13 HEETME X 12 Screw M6X 12 1
14 PEETM6 X 14 Screw M6 X 14 2
15 BEARM6 X 28 Bolt M6X28 1
16 BE M6 X 35 Bolt M6X35 2

_10_




E-8 A HhihfEdE BAHEAL Left Crankcase Cover & Magnetic Motor

%
1 o

S 18

16
F5 FH M TR Description &

Ref. No. Part No. Quantity

17 P Washer 1
18 piaekadio Charge Coil 1
19 e i 2k 18 I1lumination 1
20 i 5 28 [ Tuduced Coil 1
21 TR RS Neutral Indicator Set 1

_11_




E-9

RPN IRTERS

Crankcase & 0il Pump

F5 FH M TR Description &
Ref. No. Part No. Quantity
1 A00A020 A i FE A Crankcase Sub—Assy, RH 1
2 DO0OB005 H 4 6 25 L 2 B Gasket, Crankcase 1
3 A01A010 o i e Al Crabkcase Sub—Assy, LH 1
4 DO1E000 DIRERS Y5 0il pump 1
5 DOOBO17 HILVH IR B i e Gasket, 0il pump 1
6 E05-9-6 HLIH ZE A4 Boby, 0il pump 1
7 E05-9-7 ML 2R o5 Cover, oil pump 1
8 AOOE008 HLIH 2R o5 2 3 Gasket, 0il pump cover 1
9 DOOE006 HLIHZE N ¥+ Inner roater 1
10 |DOOE007 ML ZE S5 T Outer roater 1
11 |DOOE027 L7 2R el Shaft 1
12 |E05-9-12 DIRERE RS Sleeve 1
13 DOOE022 HUBZE R E Sleeve, Sprocket 1
14 |[D00CO37 ML A5 . 1
15 D00C024 SRR Air pipe 1
16 |DO0LO14 HIE K Pipe Clamp 1

_12_




E-9

RPN IRTERS

Crankcase & 0il Pump

F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity
17 |COOMOO1 KL B2 A Bolt A, Cylinder 2
18 |COOM002 XL IEFEB Bolt B, Cylinder 2
19 [D00L022 JRCH S S A P Washer 1
20  [97010014 SEALEH10X 14 Dowel pin 10X 14 2
21 |D00C026 ApRidhih st 11, 6 X 24X 10 0il seal 11.6X24X10 1
22 |DO0E026 U A FE Drain plug 1
23 [81806016 PEETM6 X 16 Screw M6X 16 2
24 (81806022 PEETM6 X 22 Screw M6X22 1
25 (81805010 PEETM5 X 10 Screw M5X 10 3
26 BEFEM6 X 50 Bolt M6X50 1
27 BZFEM6 X 60 Bolt M6 X 60 2
28 BEFEM6 X 65 Bolt M6X65 4
29  [DOOL191 JRAAEE R Clamp 1

_13_




E-10 fhfh V5 ZE Crankshaft & Piston
/ 13
: [ @
0. .
( h 3 %
fu "R )
I \ 0
| 5
Sl
2
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity
1 D012J000 AR AT AR Crankshaft & Connecting Rod 1
2 E001J013 HESNRHE Piston Ring Set 1
3 E00J014 e Piston 1
4 E00J012 5 FEA Piston Pin 1
5 D00JO11 T FE A P Cirelip, Piston Pin 2
6 D012J025 EF Connecting Rod 1
7 D012J005 A1 AR Crankshaft, RH 1
8 D012J006 /e A Crankshaft, LH 1
9 A00J007 AT £ Pin, Crankshaft 1
10 |D0127002 1B EhEES (14T) Drive Sprocket, Timing (14T) 1
11 D012J001 H [5) Woodruff Key 1
12 2766304 76304 Bearing 6304 2
13 A00J008 AT L Bl K Bearing 1
14 |E001J009 HEEN () Piston Ring (1) 1
15  |E001J010 IHIEER () Piston Ring(I1) 1
16 |E001J015 IR A 0il ring, 3-piece 1

_14_




E-11  F#h. Fl%h Transmission Shafts
22
@
21 JO 13&%;
AN
\@j‘%} 1855
s €@q? ~
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity
1 AO0K031 )4 MAIN SHAFT 1
2 AOOK04 1 R COUNTER SHAFT 1
3 AOOK042 I — R Vi 5 C-1 GEAR 1
4 AO0K043 A+ E20X9 BUSH 20X 9 1
5 AO0K032 X (Y = Sk i M-2 GEAR 1
6 AOOK045 Bl — R % C-2 GEAR 1
7 A00K033 o Y = S i M-3 GEAR 1
8 A00OK046 Bl =AY %S C-3 GEAR 1
9 A00K034 B =i M-4 GEAR 1
10 |A0OOK047 Bl DU RS A FE C-4 GEAR 1
11 |AOOKO14 F A DRIVE SPROCKET 14T 1
12 |DO0KO13 [i] 72 B DRIVE SPROCKET FIXING PLATE 1
13 W (—) Washer (No. 1) 1
14 HPE (—) Washer (No. 1) 1
15 HPE () Washer (No. 2) 1
16 PN A6 H Washer 3

_15_




E-11  F#h. Bl Transmission Shafts
& T
22 ¢ 4
9 2
21 o 13&?”
\@é’{%} 18 ,\
. f @d $‘ \
\16 g‘@q? ~
\ ?16\1@} ‘.

F5 FH M TR Description &
Ref. No. Part No. Quantity
17 |AOOK055 1o SPLINE WASHER 1
18 P Y B Circlet 4
19  |D001C008 B E 17X 29X 5 0il Seal 17X29X5 1
20 PEFEM6 X 8 Bolt M6X8 2
21 76203 Bearing 6203 2
22 A 7RNKL3. 5/2 Needle Bearing NK13.5/2 1
23 Tl 7KNK14/2 Needle Bearing NK14/2 1
24 |A00K030 T L Main Shaft Assy 1
25  [A00K040 FIEE RS Countershaft Assy 1

_16_




E-12 E&EI¥LHY Start Device
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity

1 DO11000 LB A 2 A Starting Shaft Assy 1
2 D00T010 T A KICK STARTER SPOINDLE 1
3 DO0I009 RIS PINTION KICK STARTER 1
4 e Ratcher 1
5 A001008 P8 1 7Tmm WASHER 17MM 1
6 R Spring 1
7 DO0TO011 JEC 2 Ay 580 5 ) KICK SPRING RETAINER 1
8 DO0T012 LB 5 7 5 3 KICK STARTER SPRING 1
9 R L A Spring Seat 1
10 ES T AR Guide 1
11 |A001004 11 B 20mm THRUST WASHER 20MM 1
12 |A001002 14 P& 20mm SER RING 20MM 2
13 |A00I007 24 P& 16mm EXTERNAL CIRCLIP 16MM 1
14  |E05-12-14 LB L B Kick—pedal Assy 1
15 |578306020 B2 MG X 20 Bolt M6X20 1
16 |E05-12-16 HENATAHE S Kick-edal 1

_17_




E-12 E&EI¥LHY Start Device
F5 FH M TR Description &
Ref. No. Part No. Quantity
17 |F05-12-17 AR E Rubber Boot 1
18 BEFEM6 X 20 Bolt M6 X 20 2

_18_




E-13  ASRYbLf Gear Shifting Device

|r:i

{

I

i

[

L

F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity

1 AO1K000 Pk A A Gearshift Shaft Assy 1
2 DOOKOO1 i & Shaft, Gearshift 1
3 E05-13-3 ARG Shifter Set 1
4 I RS P Shifter, Secondary 1
5 AR Shifter 1
6 E05-13-6 5 RS PR R Spring, Shifter 1
7 E05-13-7 AP A2 A [m] 7 59 5% Back Spring, Gearshift Shaft 1
8 e Guide Sleeve 1
9 DO0K024 AN B 5 o iR AR Shift Return Spring Pin 1
10 |578306030 PEETM6 X 30 Bolt M6X30 1
11 |A00K060 B e Hikas Drum Set, Gearshift 1
12 |[DO0K066 AR g Gear Shift Drum 1
13 [ EADE VN 5| Pin 5
14  |E05-13-14 YA $E B R Pressing Plate, Gearshift Indicator 1
15 578906016 JEETM6 X 16 Bolt M6X 16 1
16 |AOOKO70 AR S AR Locating Plate 1

_19_




E-13  ASRYbLf Gear Shifting Device
|E'
|
I
|
I
L
F5 FH AT FIRH LR Description HE
Ref. No. Part No. Quantity
17 |AO0KO71 AP O AR MR Screw 1
18 |AOOH009 AR 6 AR PR Torque Spring 1
19  |E05-13-19 Y (=) Fork (11) 2
20 [AOOK069 R4 Guide pin 2
21 [A0OK063 e Circlip 2
22  |E05-13-22 AT L B Shift Lever As 1
23 [E05-13-23 BRI E Boot, Shift Lever 1
24  [E05-13-24 BRI S shift lever Weldment 1
25 SRR s A i Contact Plate 1
26  [7006014 N 7S A IRETME X 16 Bolt M6X 16 1
27 ESUEELEPAN DRl ES) 0il Seal 1
28 193060000 FRME R 6 Spring Washer 6 1

20 -




E-14 fkyh#s Carburetor
F5 FH M TR Description &
Ref. No. Part No. Quantity
1 1.004Q000 e I=Y5% Carburetor Assy 1

_21_




E-15 Hi#% Electric Elements
/l
1
F5 FH M TR Description &
Ref. No. Part No. Quantity

1 LOOE050 W€ icalitilina CDI 1

2 LO01E020 LR U T 2% Voltage Regulator 1

3 LOOE010 kA Ignition Coil 1

_22_




_23_



_24_



